Brandveilig-Nederland.nl Fire Test Evidence

The certificate verifies that:

Brandveilig-Nederland.nl Neptunusweg 38 8938AA Leeuwarden the Netherlands

Has had tested or assessed for Fire the following product:

Description: *Premium Single Door Access Panel with 2 x Locking Point and a Pivot Hinge.*

Date: 13/05/2015	Size: 1200 x 900mm
Result Integrity: 132 minutes no failure	Orientation: Wall
Result Insulation: 99 minutes (El ₂ 90)	Duration: 132 minutes
Report Number: BMT/FEP/F15113D	Test Lab: BMTRADA
UKAS Testing Procedures: Yes	Methodology: BS EN1634-1 2014 / BS EN1363-1:1999

(Please note that where the size of the access panel differs / exceeds the tested size, the access panel is manufactured to the same fire resistant construction. { EN Premium Panel Tested Size 1200 x 900 mm})

Externally audited quality management procedures guarantee full traceability of the manufacturing process for fire rated product specifications.

BS EN ISO 9001:2008 Certificate Number: GB18691



This certificate is a short form internal company generated acoustic test evidence of an assessment or test carried out by a UKAS accredited acoustic test laboratory on our behalf. This certificate is designed to provide adequate information for the typical user to assess the suitability of the product presented. If more information is required the full report relating to this certificate is available for inspection at our offices during regular business hours or an abbreviated report can be emailed on request. For reasons of product confidentiality the emailed versions are redacted where necessary to protect the intellectual property of the company.